
  

 
 
 
 
 

 
AMSX 2572 & AMSX 3076 

LAMINATE CHANGING TABLE 
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ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 18856 BASE FRAME SX PNTD 1
2 18962 SX CSTR LEG S/A 7IN CLRNCE PNTD 2
3 18775 ARM SX-BA DUAL LIFT PNTD 1
4 18777 ARM AM-SX 2x2 PWR SINGLE LIFT PNTD 1
5 18998 BRKT SIDE RAIL PVT LOCK MNT LF PNTD 1
6 18995 BRKT SIDE RAIL PIVIOT MOUNT LR PNTD 1
7 18980 BRKT SIDE RAIL PVIOT MNT RR PNTD 1
8 18982 BRKT SIDE RAIL PVT LOCK MNT RF PNTD 1
9 18991 FRAME SX SIDE RAIL LEFT PNTD 1
10 18993 FRAME SX SIDE RAIL RIGHT PNTD 1
11 28349 BOX SWITCH AMSX2572 ASSEMBLED 1
12 14851 BD LAMINATE SX CHG TBL 25x72 1
13 13854 BAR RD 1/2x8-1/8 SX PVT PLTD 1
14 13879 BUSH SX BRZ .5015x.628x1/4" OILITE 4
15 11853 TUBE 1/2x1.5x16GAx40 RAIL GUARD PNTD 2
16 02198  BTTN HD SOCKET SCREW 1/2-13x3/4 4
17 02261 FRM SX CHANGING TABLE TOP PNTD 1
18 02012 BOLT SHLDR M10x30 2
19 02042 SCREW BTN HD SOC 1/4-20x1/2 2
20 02045 SCREW HX HD CAP 1/4-20x1 14
21 02092 NUT NYLOCK M8-1.25 2
22 02165 WASHER NYLON 1/2 ID 2
23 02176 SCREW BTN HD SOC 3/8-16X3/4 8
24 02196 CAP AXEL NUT 1/2" 2
25 02200 CLAMP CABLE 3/16 BLACK  4
26 02204 CABLE TIE ADHESIVE MOUNT 2
27 02235 CABLE TIE 1/16" X 6" 2
28 02280 WASHER FENDER 1/4x1-1/4OD SS 2
29 02340 SX SLIDE BLOCK PLAS                4
30 02507 SCREW SHT MTL TRUSS HD PHIL #8x3/4 2
31 02542 SCREW HX WSHR HD #10 x 3/4 SELF TAP 4
32 02657 PLUG RD 1"ODx14-20 GA BLK 4
33 02715 SCREW SET #12-24x1/2 SOC HD 8
34 02716 PLUG 1/2x1-1/2 BLACK 4
35 03605 MOTOR MAX74 8KN 120-240VAC W/GROUND 1
36 03607 CABLE AC MAINS W/GRND MAX7  1
37  03126-ASY SPRING PIN PULL BALL 2
38 14865 BD LAMINATE SX CHG TBL 30x76   1
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